
 

 

 

CITY OF EUREKA, MISSOURI 

WATER QUALITY EVALUATION REPORT 

 

May 10, 2018 

 

 
PREPARED FOR: 

 

 

 
 

 

CITY OF EUREKA 

EUREKA, MISSOURI 

 

 
PREPARED BY: 

 

 
 

1719 Southridge Drive, Suite 100 

Jefferson City, MO 65109 

 

Gary Davis, PE 

Project Manager 

 

Project Number 19500.000 

 

 





    

 

 
 i 

 
 

Eureka PWS Water Quality Review 

City of Eureka, Missouri 

Date:  May 10, 2018   

To:  City of Eureka, Missouri  

From:  Bartlett & West, Inc.  

Re:  Public Water System Quality Review  

 

Table of Contents 
 

Section 1. EXECUTIVE SUMMARY .................................................................................................. 1 

Section 2. INTRODUCTION .............................................................................................................. 5 
[...]
To help reduce the amount of caustic soda required an option is to aerate the water to allow a 

portion of the dissolved carbon dioxide to be removed.   Removing the carbon dioxide will result 

in a raising of the pH.    Aeration alone will most likely not raise the pH enough, so feeding caustic 

soda will still be required, but at a lesser amount.   There are various forms of equipment that 

could be implemented for aeration.  An option that would have merit for those plant sites will 

on-site storage tanks is an in-tank floating aeration system.   For the three plant sites without on-

site tanks adding aeration is more costly.  High level costs to implement aeration for just the three 

sites with on-site tanks is $1.05M, and for the other three sites $1.63M for an overall total of 

$2.68M.   

 



    

 

 
 4 

 
 

Eureka PWS Water Quality Review 

City of Eureka, Missouri 

The table below presents the capital cost, annual chemical cost, and present worth over various 

time periods.  The present worth analysis indicates the following: 

• Investing in aeration provides a long-term cost reduction.  

• It will take between 10 and 15 years to see the capital investment in aeration to pay off.   

 

If reduction in TDS, and chlorides is a path the City would like to go down, very high-level cost 

estimates for the RO equipment at each plant site is in the range of $300,000 to $600,000 per site 

depending on the processing capacity and water quality at each site.   In addition to the RO 

equipment cost for removal of the existing IX equipment, piping and electrical modifications, and 

other required changes needs to be included.  An overall cost to implement RO treatment was 

not developed.  In addition, aeration and a lesser amount of caustic soda feed would still be 

required.    

See Section 6 of the report for Recommendations and Time Frames.  

  



    

 

 
 5 

 
 

Eureka PWS Water Quality Review 

City of Eureka, Missouri 

Section 2. INTRODUCTION 

Eureka is a city in St. Louis County, Missouri, with a population of approximately 10,200, known 

in the Greater St. Louis Metropolitan Area as home of the Six Flags St. Louis amusement park.  

Since 1959, the City has operated a decentralized, groundwater-sourced public water system 

(PWS) that now serves approximately 10,000 customers through more than 3700 service 

connections (MoDNR, 2016).  The Eureka PWS includes six (6) wells located throughout the 

community; each well providing groundwater for its adjoining, zeolitic ion exchange (IX) water 

treatment plant (WTP).  Softened potable water is disinfected with on-site generated (OSG) 

sodium hypochlorite and fluoridated at each WTP before entry into the City’s distribution 

system.  The distribution system consists of eight (8) pressure zones which are maintained by 

eight (8) booster pump stations with seven (7) ground storage tanks providing 3,250,000-gallons 

of storage.  Although the PWS utilizes a decentralized treatment approach to feed various 

pressure zones, valving exists to interconnect adjoining pressure zones allowing uninterrupted 

service during maintenance of key infrastructure (e.g., wells, treatment plant, storage tank, pump 

station, etc.)   

Recent production numbers tabulated in Table 2-1 suggest the Eureka PWS produces on average 

1.697 million gallons of drinking water per day (MGD).  Based on a 24-hour operational day, this 

is an average production rate of 1178 gallons per minute (gpm).  The PWS’s firm production 

capacity (one well offline) is 3850-gpm for a 24-hour operational day, as tabulated in Table 3-1, 

allowing the system to support a maximum day peaking factor up to 3.27; more than enough for 

the default suggested regulatory 1.50 peaking factor (MoDNR, 2013) and future growth.   

Customers have complained about taste, odor, and household plumbing corrosion.  The PWS has 

also identified concerns related to water age, such as oversized watermains and ineffective tank 

mixing, that may be related to customer complaints.  Bartlett & West was contracted by the City 

of Eureka to evaluate the quality of drinking water distributed to customers, how the water 

quality may relate to taste and odor complaints as well as household plumbing corrosion, and to 

recommended adjustments to treatment and/or distribution operations that may improve water 

quality. 

 

 

 



    

 

 
 6 

 
 

Eureka PWS Water Quality Review 

City of Eureka, Missouri 

 

Table 2-1.  City of Eureka PWS Monthly Water Production in Gallons. 

Month 2013 2014 2015 2016 2017 

January 35,296,000 41,697,000 33,673,000 34,894,000 40,076,000 

February 38,173,000 37,668,000 32,192,000 36,546,000 34,512,000 

March 42,245,000 37,367,000 36,342,000 36,546,000 36,983,000 

April 53,555,000 36,799,000 35,275,000 37,342,000 37,984,000 

May 41,311,000 48,032,000 46,999,000 45,605,000 49,577,000 

June 46,967,000 53,722,000 50,127,000 73,016,000 69,018,000 

July 63,313,000 70,886,000 53,516,000 60,176,000 86,534,000 

August 67,264,000 62,105,000 61,672,000 63,951,000 74,206,000 

September 67,049,000 52,610,000 62,109,000 52,797,000 65,359,000 

October 47,209,000 38,202,000 50,477,000 48,708,000 52,890,000 

November 30,695,000 27,254,000 35,979,000  38,303,000 36,025,000 

December 42,332,000 38,109,000 33,941,000  37,099,000 36,175,000 

Total (gallons) 575,409,000 544,451,000 462,382,000 564,983,000 619,339,000 

Average (MGD) 1.576 1.492 1.267 1.548 1.697 

 Adapted from MoDNR (2016) and Eureka PWS 2016 MORs. 

 

 

 



    

 

 
 7 

 
 

Eureka PWS Water Quality Review 

City of Eureka, Missouri 

Section 3. EXISTING FACILITIES 

3.1. Source Water Supply 

Six (6) bedrock groundwater wells provide the raw source water for the City of Eureka PWS’s 

decentralized water treatment plants.  The wells are located throughout the community with each 

well set at a different depth into the Ozark Aquifer of the Salem Plateau Groundwater Province.  

The Ozark Aquifer is the most widespread and widely used aquifer in Missouri, supplying nearly 

all the water supply needs on the Salem Plateau.  Well construction varies from 500-ft to 1235-ft 

in depth with well capacities ranging from 600 – 1000 gpm (Table 3-1), suggesting the wells draw 

water from the sandstone members of the Gasconade Formation of the lower Ozark Aquifer 

(Miller and Vandike, 1995).   

Table 3-1.  City of Eureka PWS Well Summary 

MoDNR 

Well ID 

Eureka 

Well ID 
Well Location 

Install 

Year 

Casing 

Depth 

(ft) 

Well 

Depth 

(ft) 

Well 

Capacit

y (gpm) 

Ground  

Elevation 

(MSL) 

Bottom  

Elevation 

(MSL) 

Well 1 Capped Howerton Rd. - - - - - - 

Well 2 Capped Allenton Rd. - - - - - - 

Well 3 Monitoring Viola Ln. - - - - - - 

Well 4 Abandoned Brock Rd. - - - - - - 

Well 5 Well 1 533 Howerton Ln. 1977 315 500 1000 507 7 

Well 6 Well 5 Drewel Park 1990 315 645 1000 449 -196 

Well 7 Well 6 503 Vista Hills Ct. 1996 570 1235 600 605 -630 

Well 8 Well 8 687 Viola Ln. 2003 465 865 700 600 -265 

Well 9 Well 9 739 Brewster Rd. 2017 475 635 800 664 29 

Well 10 Well 10 1414 West Main St. 2006 410 695 750 490 -205 

   Total Capacity (gpm) 4850   

   Firm Capacity (gpm) 3850   

 Adapted from MoDNR (2016). 

*All wells have 12-inch diameter casings 

 

Figure 3-1 presents a representation of the well head elevation and bottom of well elevation for 

each well.    

 

 

 

 



    

 

 
 8 

 
 

Eureka PWS Water Quality Review 

City of Eureka, Missouri 

Figure 3-1.  Eureka Wells – Ground Elevation and Total Depth Elevation 

 

3.2. Source Water Quality 

The Gasconade Formation in St. Louis County is known to yield a highly mineralized, sodium-

chloride type water with total dissolved solids (TDS) content ranging from 256 – 9950 mg/L, 

hardness ranging from 68 – 2000 mg/L as CaCO3, and iron generally less than 0.3 mg/L (Miller et. 

al., 1974).  Recent sampling of the PWS wells, tabulated in Appendix W and summarized in Table 

3-2, reflect the water quality expected from the Gasconade. 

 

 

 



    

 

 
 9 

 
 

Eureka PWS Water Quality Review 

City of Eureka, Missouri 

Table 3-2.  Raw Water Quality Summary of City of Eureka PWS Wells 

CONSTITUENT 
RANGE STATISTICS 

RL1 MCL2 

MIN MAX AVE. ST. 
        
  Field Parameters         
    Temperature oC n.t. n.t. n.t. n.t.   
    pH 4  6.79 6.99 6.90 0.09   
        
  Other Parameters          
    Solids, Total Dissolved mg/L 364 1430 941 359 10 500 3 
    Total Organic Carbon mg/L n.d. n.d. n.d. n.d.    
        
  General Chemistry         
    Alkalinity, as CaCO3 mg/L 270 294 282 10 1.0   
    Calcium, total mg/L 74.3 95.2 85.1 8.0 0.05   
    Chloride mg/L 25 488 300 167 50 250 3 
    Fluoride mg/L 0.2 0.6 0.4 0.1 0.2 4.0 (2.0 3) 
    Hardness, Total as CaCO3 mg/l 300 399 357 37 0.5   
    Iron, total mg/L n.d. n.d. n.d. n.d.  0.3 3 
    Magnesium, total mg/L 27.3 39.3 35.0 4.5 0.05   
    Manganese, total mg/L n.d. n.d. n.d. n.d.  0.05 3 
    Nitrogen, Ammonia mg/L n.d. n.d. n.d. n.d.    
    Nitrogen, Nitrate as N mg/L n.d. n.d. n.d. n.d. 0.1 10 
    Sulfide, total mg/L n.d. n.d. n.d. n.d.    
    Sulfate mg/L 24.2 63.3 42.8 12.9 32.0 250 3 
        
  Inorganics, Metals        
    Sodium, total 4 mg/L 29 222 142 84 0.5  
        
  Radionuclides        
    Gross Alpha 4 pCi/L -0.30 6.76 3.00 2.85  15 
    Radium-226/228 4 pCi/L 0.18 1.10 0.46 0.35  5 
        

n.t. = not tested         n.d. = not detected1 

1. Reporting Limit (RL) is the lowest detectable concentration of a constituent reportable by laboratory 

used.   

2. Maximum Contaminant Level (MCL) is the highest level of contaminant allowed in drinking water in 

accordance with USEPA National Primary Drinking Water Standards. 

3. Secondary Maximum Contaminant Levels (SMCLs) are non-enforceable USEPA guidelines regulating 

contaminants that may cause cosmetic effects or aesthetic effects in drinking water. 

4. Data adapted from finished water quality data.  Some results may be affected by treatment processes 

such as ion exchange softening, aeration, and iron/manganese removal.  See Section 3.2.6 for discussion 

regarding the adjustment of sodium. 

3.2.1. Total Dissolved Solids (TDS) 

Total dissolved solids (TDS) is a measure of the quantity of solids that are dissolved in the water.  

Dissolved solids include calcium, magnesium, sodium, bicarbonate, nitrate, sulfate, chloride, etc.  



    

 

 
 10 

 
 

Eureka PWS Water Quality Review 

City of Eureka, Missouri 

Elevated TDS concentrations are not a health hazard, but are regulated as a secondary standard 

due to aesthetic concerns.  High TDS drinking water may have a salty or brackish taste, result in 

scale formation, and decrease the efficiency of hot water heaters and other home appliances.  The 

secondary (non-health) standard for TDS concentration is 500 mg/L (USEPA, June 2003). 

TDS concentrations in the source water samples (Table 3-2) vary from 364 - 1430 mg/L with an 

average of 941 mg/L, indicating that groundwater from most wells exceeds the secondary (non-

health) standard.  Ion exchange softening, which is the PWS’s primary treatment process, cannot 

reduce TDS as two sodium cations (net weight of 45.98 mg/mol) are exchanged for every calcium 

(40.08 mg/mol) or magnesium (24.30 mg/mol) cation.  Reduction of TDS is achieved by utilizing 

a lime or lime-soda ash softening process or a membrane process such as nanofiltration (NF), 

reverse osmosis (RO), or electrodialysis reversal (EDR).   

3.2.2. Alkalinity and pH 

Alkalinity represents the concentration of chemical species that have the ability to neutralize acid.  

Carbonates, bicarbonates, hydroxides, silicates, and phosphates are the major constituents of 

alkalinity in water.  Sufficient concentrations are required to resist pH levels from declining as 

acidic chemicals are added, such as chlorine, during the treatment process.  The principal source 

of alkalinity in natural waters is the dissolved carbon dioxide species, bicarbonate (HCO3-), and 

carbonate (CO3-2).  Noncarbonate contributors to alkalinity include hydroxide, silicate, borate, and 

organic ligands (Hem, 1992). 

Levels of pH describe the concentration of free hydrogen ions in the solution.  High pH (>7) 

correlates to low levels of free hydrogen ions and is classified as a basic solution, while low pH 

(<7) correlates to high levels of free hydrogen ions and is classified as an acidic solution.  A pH of 

7 is considered neutral.  Generally, as the pH of the water increases, the amount of corrosion in 

the system decreases.  Caustic soda (NaOH) is typically used to increase the pH of treated water 

before entering the distribution system. 

3.2.3. Hardness 

Multivalent cations in water, such as calcium (Ca+2) and magnesium (Mg+2), will react with soap 

to form a hard-to-remove scum.  Hardness is the parameter, usually reported as an equivalent 

quantity of calcium carbonate (CaCO3), indicating the potential scale formation based on water 

quality data.  Carbonate hardness refers to precipitation of multivalent cations with bicarbonate 

(HCO3-) and carbonate (CO3-2) anions.  Non-carbonate hardness refers to precipitation of 

multivalent cations with other anions, generally chloride (Cl-) and sulfate (SO4-2).  Excessive 



    

 

 
 11 

 
 

Eureka PWS Water Quality Review 

City of Eureka, Missouri 

amounts of hardness in the water can result in high soap consumption and objectionable scale in 

heating vessels and pipes.  Various degrees of hardness are presented in Table 3-3.  There is no 

drinking water limit for hardness, and is non-health related.  

Table 3-3.  Degrees of Hardness. 

Hardness 
(as mg/L CaCO3) Soft Slightly 

Hard 
Moderately 

Hard Hard Very Hard 

Water Quality Association 
(Trade Association) < 17 17 - 60 60 - 120 120 - 180 > 180 

U.S. Geological Survey 
(Briggs and Ficke, 1977) 0 - 60 - 61 - 120 120 - 180 > 181 

 
The hardness in the source water samples (Table 3-2) classify the water as very hard.  Reducing 

hardness to moderately hard to hard levels is often desired, but not required.   A hardness target 

of 125 – 150 mg/L as CaCO3 is ideal.  Softening is achieved by utilizing a lime or lime-soda ash 

softening process, an ion exchange process, or a membrane process such as nanofiltration (NF), 

reverse osmosis (RO), or electrodialysis reversal (EDR).  Eureka PWS utilizes a zeolite cation 

exchange process to soften water to an average hardness of approximately 100 mg/L as CaCO3, 

with finished water ranging from 23 – 151 mg/L as CaCO3 (Appendix W).  Details of the PWS’s 

treatment facilities are discussed in Section 3.3 below. 

3.2.4. Chloride 

Natural sources of chloride in surface and groundwater is rainfall and the weathering of 

evaporate deposits, marine sediments/rocks, and a few chloride-containing igneous minerals.  

Chloride is prevalent in common pollutants, such as municipal and industrial sewage, road 

salting, landfill leachate, and commercial brines.  Chloride is highly soluble and there are few 

natural precipitating reactions.  A secondary(non-health) standard of 250 mg/L is established to 

avoid taste issues (USEPA, June 2003).  Chloride can also become a wastewater discharge concern 

when using membrane treatment technology as the element becomes highly concentrated in the 

membrane waste product.   

Chloride concentrations in the source water samples (Table 3-2) vary from 25 - 488 mg/L with an 

average of 300 mg/L, suggesting that groundwater from most wells exceed the secondary 

standard.  Along with taste issues, elevated chloride is associated with increased rates of metal 

corrosion, depending on the alkalinity of the water (i.e., Larson Index), resulting in increased 

metal concentrations in the drinking water (McNeill and Edwards, 2001).   



    

 

 
 12 

 
 

Eureka PWS Water Quality Review 

City of Eureka, Missouri 